
 i 

 

ESWATINI WATER SERVICES CORPORATION 

 

 

 

 
 

Eswatini Water Services Corporation 
Headquarters, Emtfonjeni Building, 

Cnr MR103 and Cultural 
Village Drive, Ezulwini  

 

 

Open National Tendering 

 
December 2024 

 
Procuring Entity Eswatini Water Services Corporation (EWSC) 

Subject of Procurement Expansion of Sikhuphe Wastewater Treatment Plant 

Reference Number EWSC 43 OF 2024/25 

Issue Date 19th December 2024 

Submission Date 17th January 2025 

 

 

 

 

 



 Summary Description 

 

ii 

SBD for Procurement of Goods 

Summary  

PART 1 – TENDERING PROCEDURES 
 

Section I. Instructions to Tenderers (ITT) 

This Section provides information to help Tenderers prepare their Tenders.  
[...]
Emalangeni],  [insert amount in words] upon receipt by us of your first demand in writing 

accompanied by a written statement stating that the Tenderer is in breach of its obligation(s) 

under the Tender conditions, because the Tenderer: 

(a)  has withdrawn its Tender during the period of Tender validity specified by the Tenderer in 

the Tender Submission Form; or 

(b)  having been notified of the acceptance of its Tender by the Procuring Entity during the 

period of Tender validity as stated in the Tender Submission Form or extended by the 

Employer at any time prior to expiration of this period, (i) fails or refuses to execute the 

Contract, if required, or (ii) fails or refuses to furnish the Performance Security, in 

accordance with the ITT. 

This Guarantee will expire:  (a) if the Tenderer is the successful Tenderer, upon our receipt of 

copies of the Contract signed by the Tenderer and the Performance Security issued to you upon 

the instruction of the Tenderer; or (b) if the Tenderer is not the successful Tenderer, upon the 

earlier of (i) our receipt of a copy of your notification to the Tenderer that the Tenderer was 

unsuccessful; or (ii) twenty-eight days after the expiration of the Tenderer’s Tender. 

Consequently, any demand for payment under this Guarantee must be received by us at the office 

on or before that date. 

This Guarantee is subject to the Uniform Rules for Demand Guarantees, ICC Publication No. 

458. 

[Signature(s) of authorized bank’s representative(s)] 



Section VI. Schedule of Requirements 53 

 

 

Tender Security (Tender Bond) 
 

[The Surety shall fill in this Tender Bond Form in accordance with the instructions indicated.] 

 
 

BOND NO. [insert bond number] 

 

BY THIS BOND [insert name of Tenderer] as Principal (hereinafter called “the Principal”), and 

[insert name, legal title, and address of surety], authorized to transact business in [insert 

name of country of Procuring Entity], as Surety (hereinafter called “the Surety”), are held and 

firmly bound unto [insert name of Procuring Entity] as Obligee (hereinafter called “the 

Procuring Entity”) in the sum of [insert amount of Bond expressed in Emalangeni] [insert 

amount in words], for the payment of which sum, well and truly to be made, we, the said 

Principal and Surety, bind ourselves, our successors and assigns, jointly and severally, firmly by 

these presents. 

 

WHEREAS the Principal has submitted a written Tender to the Procuring Entity dated the ___ 

day of __________, 20__, for the supply of [insert name and/or description of goods] 

(hereinafter called the “Tender”). 

 

NOW, THEREFORE, THE CONDITION OF THIS OBLIGATION is such that if the Principal: 

 

(1) withdraws its Tender during the period of Tender validity specified by the Tenderer on 

the Tender Form; or 

 

(2) having been notified of the acceptance of its Tender by the Procuring Entity during the 

period of Tender validity; 

 

(a) fails or refuses to execute the Contract Form in accordance with the Instructions to 

Tenderers, if required; or 

(b) fails or refuses to furnish the Performance Security in accordance with the 

Instructions to Tenderers; 

 

then the Surety undertakes to immediately pay to the Procuring Entity up to the above amount  

upon receipt of the Procuring Entity's first written demand, without the Procuring Entity having 

to substantiate its demand, provided that in its demand the Procuring Entity shall state that the 

demand arises from the occurrence of any of the above events, specifying which event(s) has 

occurred.   

 

The Surety hereby agrees that its obligation will remain in full force and affect up to and 

including the date 28 days after the date of expiration of the Tender validity as stated in the 

Invitation to Tender.  Any demand in respect of this Bond should reach the Surety not later than 

the above date. 

 

IN TESTIMONY WHEREOF, the Principal and the Surety have caused these presents to be 

executed in their respective names this ____ day of ____________ 20__. 



54 Section VI Schedule of Requirements 

 

 

Principal (s): [name(s) of authorized representative(s) of the Surety]  Surety:  [Name of 

Surety] 

 Corporate Seal (where appropriate) 

 

_______________________________ ____________________________________ 

(Signature) (Signature) 

 

_______________________________ ____________________________________ 

(Printed name and title) (Printed name and title) 

 



Section VI. Schedule of Requirements 55 

 

 

Tender-Securing Declaration  
 

[The Tenderer shall fill in this Form in accordance with the instructions indicated .] 

 
 

Date: [insert date (as day, month and year) of Tender Submission] 

ONT No.: [insert number of Tendering process] 

Alternative No.: [insert identification No if this is a Tender for an alternative] 
 

 

To: [insert complete name of Procuring Entity] 

 

We, the undersigned, declare that:     

1. We understand that, according to your conditions, Tenders must be supported by a 

Tender-Securing Declaration. 

2. We accept that we will automatically be suspended from being eligible for Tendering in 

any contract with the Procuring Entity for the period of time of [insert number of months or 

years] starting on [insert date], if we are in breach of our obligation(s) under the Tender 

conditions, because we: 

(a)  have withdrawn our Tender during the period of Tender validity specified by us in the 

Tendering Data Sheet; or 

(b)  having been notified of the acceptance of our Tender by the Procuring Entity during the 

period of Tender validity, (i) fail or refuse to execute the Contract, if required, or (ii) fail 

or refuse to furnish the Performance Security, in accordance with the ITT. 

3. We understand this Tender Securing Declaration shall expire if we are not the successful 

Tenderer, upon the earlier of (i) our receipt of a copy of your notification of the name of the 

successful Tenderer; or (ii) twenty-eight days after the expiration of our Tender. 

4. We understand that if we are a Joint Venture, the Tender Securing Declaration must be in 

the name of the Joint Venture that submits the Tender. If the Joint Venture has not been legally 

constituted at the time of Tendering, the Tender Securing Declaration shall be in the names of all 

future partners as named in the letter of intent. 

Signed: [insert signature of person whose name and capacity are shown] In the capacity of 

[insert legal capacity of person signing the Tender Securing Declaration]  

 

  

Name: [insert complete name of person signing the Tender Securing Declaration]   

 

 

Duly authorized to sign the Tender for and on behalf of: [insert complete name of Tenderer] 

 

Dated on ____________ day of __________________, _______ [insert date of signing] 



56 Section VI Schedule of Requirements 

 

                              DECLARATION OF ELIGIBILITY 

 

In accordance with the requirements of the Procurement Regulations issued in 

accordance with the terms of Section 26 of the Finance and Audit Act No. 18 of 

1967 all Tenderers must meet the following criteria, to be eligible to participate in 

public procurement. 

 

[Tenderers must provide a signed declaration on their company letterhead in the 

following format. If the Tender is being presented by a joint venture or consortium 

all members must sign each their declaration]  
 

Dear Sirs,  

 

Tender Reference EWSC No. 43 OF 2024/25 

 

In accordance with the eligibility requirements of the tender documents we hereby 

declare that: 

(a) We, including any joint venture partners or consortium partners, are a legal 

entity and have the legal capacity to enter into the contract. 

(b) We are not insolvent, in receivership, bankrupt or being wound up, our affairs 

are not being administered by a court or a judicial officer, our business activities 

have not been suspended, and we are not the subject of legal proceedings for any 

of the foregoing. 

(c) We have fulfilled our obligations to pay taxes and social security contributions. 

(d) We have not, and our directors or officers have not, been convicted of any 

criminal offence related to our/their professional conduct or the making of false 

statements or misrepresentations as to their qualifications to enter into a contract 

within a period of five years preceding the commencement of the procurement 

proceedings.  

and 

(e) That we do not have a conflict of interest (1) in relation to the procurement  

requirement.  

 

Signed: ……………………………………. 

 

Date: ……………………………………….. 



Section VI. Schedule of Requirements 57 

 

 

 

 

 

 

 

 

 

PART 2 – Works Required 

 



 58 

 

 

 

Section VI.  Schedule of Requirements 
 

Contents 
 

 
Scope of Works ..................................................................................... Error! Bookmark not defined. 

Specification ......................................................................................... Error! Bookmark not defined. 

Drawings…………………………………………………………………………………………….59 

Supplementary Information .................................................................. Error! Bookmark not defined. 

 

 



Section VI. Schedule of Requirements 59 

 

 

 
SCOPE OF WORKS 

 

Design, Supply, Delivery, Installation, and Commissioning of a 360m3/day 

Sewage Treatment Plant as per the existing plant or similar approved, with the 

following specifications. 

 

Average Flow (ADWF)  : 360m3/day Design Load 

BOD Loading  : 350mg/l 

Organic Load  : 126 KG bod/DAY 

Peak Factor   : 3 x ADWF (Average Dry Weather Flow) 

Type of Effluent  : Domestic Raw Sewage 

 

This must be complete with,  

1. 8m internal clarifier with central wagon-wheel drive 

2. Aeration (diffused air) compartment with tubular fine-bubble membrane 

diffusers 

3. Anaerobic Zone complete with mixer 

4. Anoxic Zone complete with mixer as required with RAS pipework 

5. Anoxic Zone 2 complete with mixer 

6. 2 No. off roots type blowers with motors for air delivery 

7. Electrical control panel 

8. Chlorine Dosing System 

9. Mild steel hand rake screen, grit channel, and rag catchers 

10. All effluent and sludge pipework, air ring main, dropper, and diffuser pipes 

11.  Electrical and site cabling 

12. Stand by generator 

13. Peripheral walkway and access stairway 

 

This must be inclusive of the following civil works; 

1. Inlet channel 

2. Screening facility to remove solids, MSG hand rake 

3. Bulk earthworks 

4. Mechanical screen with screenings collection and waste system 

5. Sludge drying beds with a concrete base, under drainage (approximately 



60 Section VI Schedule of Requirements 

 

300m2) 

6. Chlorine contact channel 

7. Interconnecting pipes 

 

DESIGN SPECIFICATIONS 

 

The plant must be designed and built to perform with the following 

specifications: 

A dissolved oxygen (DO) concentration of at least 1 mg/l at peak oxygen 

demand 

The plant must operate at a 20-day or longer sludge age. The operating MLSS (at 

20 days) must not exceed 5,000 mg/l at design loading. 

 

The diameter of the circular clarifier should be 8m and that of the outer circle be 

14 m. The tank side wall depth should be 4.8m and the water depth of the tank 

be 4.6m. 

 

The plant must be configured to be operated under the Johannesburg process, 

as per the schematic below, with specific removal of nitrates and phosphates 

through a biological nutrient removal process. 

 

 

 
 

 



Section VI. Schedule of Requirements 61 

 

 

Inlet Works  

Screen channel width 600mm 

Approach velocity to screen 0.002 m/s 

Number of grit channels 2 

Max flow through flume 5 l/s 

Flume approach width 229 mm 

Flume approach velocity 0.0017 m/s 

Reactor  

Number of anaerobic mixers 1 

Number of anoxic mixers 2 

Number of blowers supplied 2 

Number of diffusers 40 

SOTE 27% 

Clarifier  

Upflow velocity at design ADWF 0.31 m/h 

Upflow velocity at design PDWF 0.95 m/h 

Chlorine Contact Channel  

Chlorine dosing range 0.0 mg/l – 5 mg/l 

Chlorine concentration at max. rate and ADWF 5 mg/l 

Contact channel volume 18 kl 

Contact channel horizontal flow speed 0.002 m/s 

Retention time at design ADWF 72 min 

Retention time at design PDWF 24 min 

Sludge Drying beds  

Number of drying beds 4 

Area per drying bed 50m2 

 

 

Reactor Specifications 

Unit Process Volume (m3) Hydraulic Retention time 

(Hours) 

Anearobic Zone 61.5 3.5 

Anoxic Zone 1 105.5 6 

Aerobic Zone  298 17 

Anoxic Zone 2 35 2 



62 Section VI Schedule of Requirements 

 

 

Managed Aquifer Recharge (MAR) 

 

The plant area of operation is a dry semi-arid climate and the nearby stream the 

plant discharges to sometimes runs dry. Groundwater recharging with treated 

effluent is required to prevent spot concentrations of effluent being released 

into the stream. The design should include a groundwater recharging system or 

managed aquifer recharge (MAR) to provide sustainable water management 

through the injecting of treated wastewater into the ground to replenish 

groundwater aquifers.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Section VI. Schedule of Requirements 63 

 

 

 

Drawings 
 

 

 

 

 

 



64 Section VI Schedule of Requirements 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PART 3 – CONDITIONS OF CONTRACT AND 

CONTRACT FORMS 

 

 

 

 



 65 

 

Section VII.  General Conditions of Contract 
 

Table of Clauses 

 

1. General Provisions .....................................................................................................71 

1.1 Definitions........................................................................................................71 

1.2  Interpretation ....................................................................................................77 

1.3 Communications ..............................................................................................77 

1.4 Law and Language ...........................................................................................78 

1.5 Priority of Documents ......................................................................................78 

1.6 Contract Agreement .........................................................................................79 

1.7 Assignment ......................................................................................................79 

1.8 Care and Supply of Documents .......................................................................79 

1.9 Delayed Drawings or Instructions ...................................................................80 

1.10 Procuring Entities’s Use of Contractor’s Documents ......................................80 

1.11 Contractor’s Use of Procuring Entities’s Documents ......................................81 

1.12 Confidential Details .........................................................................................81 

1.13 Compliance with Laws ....................................................................................81 

1.14 Joint and Several Liability ...............................................................................82 

1.15 Inspections and Audit by the Bank ..................................................................82 

2 The Procuring Entities ..............................................................................................83 

2.1 Right of Access to the Site ...............................................................................83 

2.2 Permits, Licences or Approvals .......................................................................83 

2.3 Procuring Entities’s Personnel .........................................................................84 

2.4 Procuring Entities’s Financial Arrangements ..................................................84 

2.5 Procuring Entities’s Claims .............................................................................85 